



Technical Card  
Karta Techniczna

# HIT SZTRUKS

GRAMATURA   WEIGHT	460gm <sup>2</sup> +/-5%
SKŁAD   COMPOSITION	100%POLIESTR
SZEROKOŚĆ   WIDTH	143 +/- 2 cm

## AATEST | CERTIFICATE

## METODA BADANIA

## WYNIKI TESTU

### METHODS of TEST

### TEST RESULT

TEST MARTINDALE'A | ABRASION RESISTANCE

DIN EN ISO 12947-2

>50000

SKŁONNOŚĆ DO PILLINGU | PILLING TEST

DIN EN ISO 12945-1

>10000

Grade 4 - 5

ODPORNOŚĆ WYBARWIEŃ NA ŚWIATŁO |

DIN EN ISO 105-B02

5

COLOUR FASTNESS TO LIGHT

grade 5

ODPORNOŚĆ WYBARWIEŃ NA TARCIE |

DIN EN ISO 105-X12

4 - 5

COLOUR FASTNESS TO RUBBING



hand  
wash



Do not  
tumble dry



Do not iron



Non-chlorine  
bleach  
if needed



Do not  
dryclean